
FULL SIZE
MIDSIZE

VAN
BASE KIT

HARDWARE DETAIL
Original Issue: 6-2021

j.teller
Hervorheben

j.teller
Hervorheben

j.teller
Durchstreichen

j.teller
Hervorheben

j.teller
Durchstreichen



MID SIZE BASE HARDWARE KIT

S1
RC119 – 54  (1/4-20 x .905 dogpoInt bolt)

N1
RC105 – 4 (1/4-20 flanged nut)

S2
RC031 – 4 (1/4-20 x 1” bolt)

WASHERS
RC297 – 50 Rubber washers AND/OR
RC265 – 50 Nylon washers

FINAL MID
RC372 – 6  ruler screws  1/8” hex head
RC362 – 2  bolt thread protector
RC203 – 2  upper bottle opener bolts
RC023 – 2  lock core plugs

PREP EXTRA
RC235 – 2 repair inserts (front of vert, ammo can)

WHEELS
RC292 – 8
RC038 – 8

VERT

DRAWER

DRAWER/DRAWER 1
RC083 – 2  left drawer bracket
RC084 – 2  right drawer bracket
RC059 – 12  ¼-20 x .75” bolts
RC088 – 4  ¼-20 x 2” bolts
RC036 – 12  ¼-20 nuts
RC110 – 2  drawer tube brace

JUNE 2021

AMMO CAN LID RIGHT

AMMO CAN LID LEFT

DECK PANEL RIGHT (WIDE)

DECK PANEL LEFT (NARROW)

STUD RIGHT

STUD LEFT

AMMO CAN RIGHT

AMMO CAN LEFT

TORSION BRACE

BOTTLE OPENER

RULER

CABSIDE VERT
CENTER VERT

C-CHANNELWIDE
DRAWER

NARROW
DRAWER


